Barber Poles CacheBeauty.com
.....Proudly Keeping America Beautiful since 1976 !

    sitemap

Visa MasterCard American Express Discover

Phone: 1-800-643-0333

Shopping Index         Wholesale

 

Product Categories

    Salon Equipment:  Hair Dryer Assembly Instructions

Assembly Instructions
Hair Dryer Legs and Handle
 

 

Kit Contains:

Qty Description

2

Dryer Leg
2 End Cap, Black
2 Wheel Assembly
1 Handle
2 Washer, 5/16
2 Jam Nut, 5/16-18
6 Screw, #8 x 1
4 Screw, #10 x 1/2"

 

Steps for Assembly:

  1. Press black end cap onto end of each leg.
  2. Screw jam nut onto wheel assembly stud, slip 5/16 washer over stud and screw into dryer leg.
  3. Assemble both dryer legs onto hair dryer with #8 x 1" screws (3 per leg).
  4. Set dryer upright on legs.  Stabilize dryer by adjusting wheel stud.  Once set, lock into position by securing the jam nut against the leg end.
  5. Attach handle to the dryer with #10 x 1/2" screws
    (2 per side).

 

________________________________________________

Other items of interest: index of products

 

  Home:  Index:  Salon Equipment:  Hair Dryer Assembly Instructions

Phone: 1-800-643-0333

 

  E-mail

 

    If you don't purchase online then Fax or Mail the No Risk Order Form

 

  Wholesale Login

Copyright © 2017 Cache Beauty Supply, Inc. All Rights Reserved

  Shipping Policy